ASSEMBLY INSTRUCTIONS

450

\ COURT BASE LINE

- 50 MM WIDE

ENSURE THE POST
IS SQUARE TO THE

NON-SHRINK GROUT
PACK - 20MPa
NOMINAL 20MM

NOTE:
THREADED RODS OR CHEMSET COURT
REO NOT SUPPLIED WITH THE
PRODUCT: THE CUSTOMER
MUST SOURCE THEM OUT 1L EES\EESLP'R'T
2 | THEMSELVES
S 8 X M16 THREADED RODS &
/ CHEMSET REO 502 WITH

LEVELING NUT AND WASHER.
DRILL AND EPOXY GROUT 80
MM INTO MIN. 125 SLAB

PLAYING

| SURFACE

]

\
\ SLAB BY

OTHERS

S100 BASKETBALL TOWER ON BASEPLATE

SCALE 1:20

250

J— —

- —

100 100

J— R

100

SRS

250

100

e

/8X18MM®HOLE

S .

¢
BASE PLATE DETAIL
16 MM M/S PLATE
SCALE:1:5

2

EXTENSION
ARM

e+ F ‘

B+H— 1 == %%

COMPONENTS

QTY

ITEM

MAIN POST ON BASEPLATE

EXTENSION ARM

6 NO. M16 X 50 MM H.T. GAL
HEX BOLT, FLAT WASHER,
SPRING WASHER AND NUT

BACKBOARD AND FRAME

RING, CORD AND NET

\\ MAIN POST

RN Y

3 BACKBOARD

ANGLED ARM ON THE
BACKSIDE OF THE
BACKBOARD FRAME

ATTACHED TO A
FRAME \"

HANG THE FRAME VIA ( 7;

THE HOLES IN THE
BACKBOARD FRAME AND
EXTENSION ARM SHOULD

LINE UP

—

____J

/ BASKETBALL RING

Iy = =

4 NO. M10 X 90 MM GAL HEX
BOLT,DOUBLE FLAT WASHER,
SPRING WASHER AND NUT

M16 X 50 H.T. GAL HEX BOLT, FLAT
WASHER, SPRING WASHER & NUT

M10 X 90 MM GAL HEX BOLT,
SPRING WASHER, DOUBLE FLAT
WASHER & NUT

)
\
«ﬂ - HANG
1 | FRAME VIA
| ANGLED
} ARM
\
/L1 4)
DETAIL
SCALE 1:10

€400 BASKETBALL TOWER ON BASE PLATE
ASSEMBLY INSTRUCTIONS 2 OF 2

DRAWING NUMBER:

DRAWN BY:

S100 - BP UMESH

CHECKED BY: DATE:

22/04/2024

0Oz Ring Pty Ltd
Trading as:

Play Hard Sports Equipment
ABN 79 066 094 559
24 Em Harley Drive
Burleigh Heads Qld 4220
Phone: (07) 5593 4494
Fax: (07) 5593 4338
Website: www.playhardsports.com.au
Email: email@playhardsports.com.au




	Sheets and Views
	ASSEMBLY INSTRUCTIONS 2 OF 2


